
/ 
I ,!- £:,, 

~]· _./ _,,,.,.~;..',,,.,~ /.:;:',:,,..,,, p~.,. C::·Y 

/.,_:/'y' B 
i/,? ... ..,,,,. 

) 

NOTE: Hardware Pack Include To lGHT UNDER BED STORAG
------·---~---~----·----- -------·--••••M•--------------"•v-,-..--••--• 

Thank you for purchasing this quality product. Be sure to check all packing material 
carefully for small parts, which may have come loose inside the carton <luring shipment. 

Indentify and count all pat1s nnd compare with the Hardware List as below: 

-~~~~~OAimT ~o .L~~en ::a~hoard 1)escdption -·-·· ----···----~---.----Pf_:__' 
FQ()!!10ARD '!f [~~n Footpoiu~d. _ _ ·- __ ...• .. - __ - .. T l 

PL1~-~~~ .. C Panel En~-------···· .. _·I_. - 22 _ 
SYSTEM D Panel Center . 

~~~i° LE_},• u»::·""cd=_=s=to=ra=g=c=··=·····:::.;··. ·=- . . __ -=:] 1 __ 

1.r!~:~;-~· r·· ~~--- ~~l~n<ler Bed Slo;:~e- .. ----·-·-· ····-···························· ··-E8.1.· ~ 
STORAGE 1 a ------·----· ------ -- ···-·--- 

W-SL!RPORT H Su_pport Slat~ _ _ __ __ __ 3 
-No- Picture Descrintion Dimension Oty 

1~1 . Knock Down Bolt M6 x 30 mrn 28 
~.,.. 2 @ Washer··-·-·- ··-· ... - 8 X_ .. 16 x 1. mm 28 -- 

3 ~...... Lock \Vasher 6 x. 11 x 2 1i1ni . 28- -··- 
--- 4-~ ~ - Metal Plate Conier 20 x 50 x 50 uun 4 -- 

Hardware List 1-- - ___ 5 _ ------~ Scmv #8 x 5/8" 16 
6 ·-Ol>1) Screw . i/8 x. 3/4"... i 40 . 
7 1 .,/'"" A.Hen Key #4mm #4 x 70 mm 1 . 
8 "'=~ Phillips Head Screwdriver ( Not Included ) 

.. - ·-··-····-·-····-··-- ---~------·-·-------------··---·· 

······· QUEEN FOOTBOARD J
ASSEMBLY INSTRUCTION 



NOTE: Hardware Pack Include To WSL-CB-5-09-Z_RIGHT UNDER BED STORA

./'l 

~~; 

/~ ·.~ ,X/ .> /~ 
~ ///// ~ ///// 
v//1 · 
~/ L@ 

t/'/ 

I 
_,_ ... , ·- 

HEADBOARD No Description Otv 
A Queen Headboard 1 

FOOTBOARD B Queen Footboard 1 
QUEEN. c Panel End 2 

PLATFORM 
SYSTEM D Panel Center 2 

u .. -- ,-·--·--·······---·-· -- -··--· 
LEFT 

I UNDER BED E Left Under -Bed Storage I 
STORAGE 

RIGHT F Right Under Bed Storage 1 
UNDER BED G Slats 8 STORAGE 
W-SUPPORT H Support Slats 3 

No Picture Description Dimension Qty 
1 ~ . Kn~<?.k Down Bolt M6x30mm 28 .... .----- .. - ..... ·-·· ·----•.-·,-•····-··· -·------ 
2 @ Washer 8 x 16 x 1 mm 28 
3 ® Lock Washer 6xllx2mm 28 

Hardware List 4 ~ _Metal Plate Corner 20 x 50 x 50 mm 4 
5 ~'G Screw #8 x 5/8" ... 16 
6 "'1il)l("o Screw #8 x 3/4" 40 
7 ----~---- ---·- /' ·----------- Allen :15:~Y .:f:14 mm #4x70mm 1 

I 
I 8 =g:~ Phillips Head Screwdriver ( Not Included) 
-- 

Thank you for purchasing this quality product. Be sure to check all packing material 
carefully for smart parts, which may have come loose inside the carton during shipment. 

Indentify and count all parts and compare with the Hardware List as below: 



NOTE : Hardware Pack Include To WSL-CD-5-09-Z _ RIGHT UNDER BED STORAGE 

Phillips Head Screwdriver ( Not Included) 

4 ~ Metal Plate Comer 20 x 50 x 50 mm 4 
5 Screw #8 x 5/8" 16 
6 #8 x 3/4" .,. 40 
7 #4 mm #4 x 70 mm 1 1--_:_~+--~~~-~~-i-=-===-===--~ ~=----'----:_:_:._'-"--'-__;._:::==c__~~'--_::_---l 

8 

i--.::..N'-'o--1--_----=P...:;,ic"-'tt-'-'1rc..:e __ -+---_ Descri tion Dimension t 1 ~ Knock.-=-=--cD=o=wn-=-=-B=o__,l-t -+-cM,----c--c6:-x=-=30=m==m==----1-----""'2.:.-8'--I 
!-----'---l-----~~--l----===~::..:::___::__;_c=--'--_:__~1 

2 © Washer 8x 16x 1 mm 28 
3 @ Lock Washer 6 x 11 x 2 mm 28 

(] Slats 8 ----~-------------~---+-----'-~ 
H Support Slats _ 3 

F Right Under Bed Storage 1 

Hardware List 

E Left Under Bed Storage 

RJGHT 
UNDER BED 

STORAGE 
W-SUPPORT 

LEFT 
UNDER BED 

STORAGE 

QUEEN C Panel End 2 
PLATFORM ------~--~----------1------1 

SYSTEM D Panel Center 2 

FOOTBOARD B uecn Footboard 1 

lIEADBOARD 1--Nc..=o~-1----~~~--~-~~D~e~s~cr~i~t~io~n::__ ~~-~Q~t:.l__j 
A __ Q!!_een_ Headboard 1 

Thank you for purchasing this quality product. Be sure to check all packing material 
carefully for small parts, which may have come loose inside the carton during shipment. 

Indentify and count all parts and compare with the Hardware List as below: 

ASSEMBLY lNSTRUCTlON 

, . .QUEEN,PLATf.0.RM,SYSTfM-~c.,·~~····----· 



HEADBOARD No Descri tion 
A ueen Headboard 

FOOTBOARD B ueen Footboard 1 ·---··--·---'" 
QUEEN c Panel End 2 

PLATFORM 
SYSTEM D Panel Center 2 

-- ·-------- 
LEFf 

UNDER BED E Left Under Bed Storage 1 
STORAGE -··----·------- 

RIGHT F Right Under Bed Storage 
'UNDERBED G Slats· 8 STORAGE 

W-SUPPORT H Support Slats 3 
No Picture Descri tion Dimension _QD_'~ 

1 @-ii Knock Down Bolt M6x30mm 28 
2 @ Washer 8xl6xlmm 28 
3 ©I Lock Washer 6x 11 x2mm 28 

Hardware List 4 Metil Plate Corner 20x 50x50mm 4 
5 Screw --····· -#8 x 5/8" 16 
6 Screw #8 x 3/4" 40 
7 ,,,..,.... Allen Ke #4 mm #4x 70mm 1 

8 ~ Phillips Head Screwdriver ( Not lnclucled ) 
-·~-·----- 

_RIGHT UNDER BED STORAGE W-SUPPO  

Thank you for purchasing this quality product. Be sure to check all packing material 
carefully for small parts, which may have come loose inside the carton during shipment. 

lndentify and count all parts and compare with the Hardware List as below: 



/ 
I 

Hardware List 

RIGHT 
. UNDER BED 

STORAGE 
W-SUPPORT 

LEFT 
UNDER BED 

STORAGE. 

QUEEN PLATFORM.1----~-+~~~~~~- 
SYSTEM 

No Descri tion t 
A ueen Headboard l 

B ueen Footboard 1 

c Panel End 2 

D Panel Center 2 

E Left Under Bed Storage 
... Ti 

··-·-- 
F Right Under Bed Storage 1 
G Slats 8 ---·---··'" -··- ··-- 
H Support Slats 3 

--------·······-- 

No Picture Descri tion Dimension 
1 @-, Knock Down Bolt M6x30mm 28 
2 @) Washer 8 x 16x 1 mm 28 
3 @) Lock Washer 6xllx2rom 28 
4 ~ Metal Plate Corner 20x 50x SO mm 4 
5 <.f,X Screw #8 x 5/8" 16 
6 ~ Screw #8 x 3/4" 40 
7 ./' Allen Ke #4mm #4x 70mm 1 

==c.rs ' 8 Phillips Head Screwdriver ( Not Included) 

FOOTBOARD 

Thank you for purchasing this quality product. Be sure to check all packing material 
carefully for small parts, which may have come loose inside the carton during shipment. 

Indentify and count all parts and compare with the Hardware List as below: 



Page 2 Of 4 

! 
! 

I 

I 
I 

I 
I 
1 

STEP 1 

= _., v- - ••. ·,··~·,·····-········-.-.-,··. ·-:· ....... ••,"\-···- - -· ···~-- - ~ , ........ ~ ~. -· ··--·~ --· .... ---~ ..... 1 _ ..... _. 

" . 
\ 

\ 
\ 
I 
I 

I 
I 

I 
/ 

/ 



Paze :l Of 4 

' __ _/ 

STEP 4 
----------·-- ··-·······--·····-----·---- 

.,,,. 
./ ......... · . . · ···· ,.,., .. , ,,= .. ·c,·. .·/···· · 

pull the drawer before put the hardware 1/ 
I ___ .l 

.,,,. 
/ 

/ 
/ 

/ ------- 
/ -> 

STEP 3 
.J. 1.ULJ..J....J.J..Y.t..._,,L.J ...L lo..l .I. .i_J.L 



l 

................ _ 


